NOTES:
1. ALL METRIC DIMENSIONS ARE IN BRACKETS.

2. WEIGHT

3.5 LBS

Parts List
ITEM PART NO. Description QTY
1 [SS—2550.01 SMALL CLAMP 2
2 |SS—-TB.02 STAR SUPPORT T BRACKET 1
3 |SS—TB2550—H |HARDWARE KIT (ITEMS 5 — 8) 1
4 |GD—03950 3/8"—16 UNC X 9—1/2" GALV. THREADED ROD (A307) | 2
5 [cw-F03 3/8” GALV FLAT WASHER 6
6 |GW—LO3 3/8” GALV LOCK WASHER 4
| 7 |GN-03 |3/8” GALV HEX NUT | 6
8 |GB—04105 1/2”—13 UNC X 1”7 GALV. HEX BOLT KIT (GRADE 5) [
BOLT KIT INCLUDES LOCK WASHER AND HEX NUT
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REVISIONS
REV ECO DESCRIPTION BY DATE
A | MTW RELEASED MA | 05/15/01
B | MTW UPDATE PART LIST ACG| 09/19/03
@ UPDATE PART LIST GSC| 12/29/06
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